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Table 1
Alloys C S P 0 N Si Mn Cu Ni Cr Mo
316L1 0.024 00017 0025 00038 0024 069 09 0.19 121 176 233
316L9 0.024 0.0038 0026 00081 0150 069 090 020 109 18 2 240
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7HHQ ¥HE ot "2004 FZA A (icosahedral quasicrystalline)’[5]9] A¥H<Q el
AX 3 ¥t EDXS $4 22 2L Cr FFoAM AT H99S 22 dQey H7F3
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Fig. 1 Oxalic test results for L1 and L9 alloys.
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Fig. 2 DL-EPR test results.

Fig. 3 Carbide distribution with respect to the aging times for L1 and L9 alloys.

(a) 10h, L1

(b) 10h, L9
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(c) B0h, L1

(d) 50h, L9
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Fig. 4 MeC carbide morphology (a) and EDXS (b)

(a) 10h, L9 (b) 50h, L9 {(c) Microdiffraction
Fig. 5 Mo-rich phase on the grain boundary and microdiffraction pattern in L9 alloy.

Fig. 6 Mo-rich phase in L1 alloy. (a) 10h, (b) 50h



